


Ref. No. Numer katalogowy [Description Tlos¢
1 132089 Lifting Frame Weldment 1
2 132090 Washer 12 4
3 132091 Spring Washer 12 4
4 132092 Bolt M12x35 4
5 132093 Bolt M8x55 2
6 132094 Hexagon Nut M8 2
7 132095 Engine Base Weldment 1
8 132096 Nut M8 1
9 132097 Big Washer 8 2
10 132098 Wheel Kit Holder 1
11 132099 Bolt M8x40 1
12 132100 Handle Shock Absorber 2
13 132101 Nut M10 2
14 132102 Engine 1
15 132103 Clutch Pulley 1
16 132104 Washer 20 1
17 132105 Key 5x45 1
18 132106 Engine Pulley Pressing Plate 1
19 132107 Washer 8 1

20 132108 Bolt M8x25 1
21 132109 Nut M8 4
22 132110 Washer 8 4
23 132111 Engine Mounting Plate Weldment 2
24 132112 Belt Guard 1
25 132113 Screw M8x25 2
26 132114 Washer 8 2
27 132115 Washer 8 2
28 132116 Belt B29 1
29 132117 Bearing 6407 2
30 132118 Eccentric Shaft 1
31 132119 Key C8x20 1
32 132120 Exciter Pulley 1
33 132121 Exciter Pulley Pressing Plate 1
34 132122 Washer 8 1
35 132123 Bolt M8x25 1
36 132124 Exciter Housing 1
37 132125 Oil Seal FB30x42x6F 1
38 132126 Bearing Cover - Left 1
39 132127 Exciter Housing Gasket 2
40 132128 Bearing Cover - Right 1
41 132129 Air Plug Screw 1
42 132130 Sealing Washer 14 2
43 132131 Bolt Plug M14x1.5 1
44 132113 Screw M16x45 6
45 132132 Spring Washer 16 6
46 132133 Flat Washer 16 6
47 132134 Bolt M6x20 12




Ref. No. Numer katalogowy [Description Tlos¢
48 132135 Base Plate Weldment 1
49 132136 Nut M12 4
50 132137 Spring Washer 12 8
51 132138 Flat Washer 12 8
52 132139 Shock Absorbing Support 4
53 132140 Nut M12 4
54 132141 Upper Handle U-Tube 1
55 132142 Lower Handle Tube 1
56 132143 Button-headed Bolt 2
57 132144 Knob-handle 2
58 132145 Small Bushing 2
59 132146 Ruber Bushing 2
60 132147 Nut M12 2
61 132148 Washer 12 4
62 132149 Bolt M12x60 2
63 132150 Wheel Kit Rotary Shaft 1
64 132151 Washer 12 2
65 132152 Pin 2*11%*35 2
66 132153 Wheel Support Bracket Weldment 1
67 132154 Washer 16 4
68 132155 Wheel 2
69 132156 Circlip 17 2
70 132157 Clamp Plate 4
71 132158 Paving Pad 1
72 132159 Nut M8 6
73 132160 Washer 8 12
74 132161 Bolt M8x35 6
75 132162 Throttle Control 1
76 132163 Oil Drain Hose 1
77 132164 Handle Sleeve 1




	29360A exploded drawing
	29360 PARTS LIST
	Sheet1


